

## GLP-1 Receptor Agonists in Type 2 Diabetes

As detailed in Oxfordshire's local [Type 2 Diabetes Blood Glucose Management in Adults Guideline](#) and [NICE Guideline 28](#), GLP-1 Receptor Agonists are a treatment option that can be initiated by prescribers in Primary Care to manage blood glucose in patients with Type 2 Diabetes. NICE recommend use of a GLP-1 agonist in combination with metformin and a sulfonylurea if triple therapy with metformin and 2 other oral drugs is not effective, not tolerated or contraindicated. The recommendation is for patient with type 2 diabetes who:

- have a BMI of 35 kg/m<sup>2</sup> or higher (adjust accordingly for people from black, asian and other minority ethnic groups) and specific psychological or other medical problems associated with obesity or
- have a BMI lower than 35 kg/m<sup>2</sup> and for whom insulin therapy would have significant occupational implications or weight loss would benefit other significant obesity-related comorbidities.

This guideline aims to assist prescribers in deciding on the most appropriate GLP-1 Receptor Agonist for their patient. Before starting a patient on a GLP-1 Receptor Agonist, ensure patient is compliant with current medication and that all oral hypoglycaemic therapy is optimised. If the patient's HbA1c remains at 58 mmol/mol (7.5%) or greater (or above personalised agreed target), consider initiating a GLP-1 Receptor Agonist.

Oral semaglutide (Rybelsus®) should only be considered when subcutaneous injections are definitely not possible, such as in cases of needle phobia.

The choice of GLP1RAs should be those with evidence of cardiovascular outcomes (subcutaneous Semaglutide, Dulaglutide, Liraglutide).

Prescribers should consider stopping treatment if there is no response within 6 months of initiating treatment. Non-responders would be defined by NICE criteria as patients who fail to decrease their HbA1c by 1% point (10.1 mmol/mol if measured in IFCC units) and lose 3% of their body weight. The [Agreement Form and Checklist](#) will assist with this.

Exenatide (Byetta and Bydureon) and Lixisenatide (Lyxumia): Previously, both lixisenatide and exenatide were included in local guidance as first line options. Trials on cardiovascular benefits for both lixisenatide and daily exenatide have not demonstrated CV benefit, therefore the recommendation is to offer one of the options listed in the table below which have proven cardiovascular benefit. Weekly exenatide has been withdrawn. Only consider continuation of lixisenatide and daily exenatide in existing patients who are achieving treatment goals and are at low risk of cardiovascular disease.

GLP-1 Receptor Agonists in Type 2 Diabetes. Version 2. Guidelines Developed by OCDEM, Community Diabetes Team & Medicines Optimisation.  
Approved APCO Sept 2019, minor update approved by APCO July 2021 (inclusion of oral semaglutide).

It is good practice to discuss the possible risks of starting and not starting medication with patients. The table below is a quick reference guide, for additional advice please contact the Community Diabetes team. For full and up to date information, refer to the [Summary of Product Characteristics](#) (SPC) and [BNF](#).

	<b>Semaglutide</b> <i>(SPC: Ozempic)</i>	<b>Dulaglutide</b> <i>(SPC: Trulicity)</i>	<b>Liraglutide</b> <i>(SPC: Victoza)</i>	<b>Oral Semaglutide</b> <i>(SPC: Rybelsus)</i>
<b>Cost per Month</b>	0.25mg: £73.25 0.5mg: £73.25 1mg: £73.25 (needles included)	0.75mg: £73.25 1.5mg: £73.25 3mg: £73.25 4.5mg: £73.25 (needles integrated in device)	1.2mg: £78.48 1.8mg: £117.72 (needles not included)	3mg, 30=£78.48. 7mg, 30=£78.48. 14mg, 30=£78.48
<b>Frequency of Administration</b>	Weekly 1 pen = 4 weekly doses	Weekly 1 pen = 1 weekly dose	Daily 1 pen = 15 doses/10 doses	Daily
<b>Dosing</b>	Administered once weekly at any time of the day, with or without meals. <ul style="list-style-type: none"> <li>Start at 0.25mg/week for 1 month</li> <li>0.5mg/week for 1 month (could be ongoing dose)</li> <li>1.0mg/week can be used</li> </ul> <p>If a dose is missed, it should be administered as soon as possible and within 5 days after the missed dose.</p>	Administered once weekly at any time of day, with or without meals. <ul style="list-style-type: none"> <li>Monotherapy: 0.75mg/week</li> <li>Add on therapy: 0.75-1.5mg/week</li> <li>Can now be increased to 4.5mg/week but CV outcomes demonstrated at 1.5mg dose.</li> </ul> <p>If a dose is missed, it should be administered as soon as possible if there are at least 3 days (72 hours) until the next scheduled dose.</p>	Administered once daily at any time, independent of meals. It is preferable that Victoza is injected around the same time of the day. <ul style="list-style-type: none"> <li>Start at 0.6mg for 1 week then increase to 1.2mg</li> <li>Can be increased to 1.8mg if partial response. If no response consider one of the more cost effective options.</li> </ul>	ONLY TO BE USED IF PATIENT CANNOT USE INJECTABLE OPTIONS  Initially 3mg daily increasing after one month to 7mg once daily. After a further month increase to max 14mg once daily if required.  To be taken on an empty stomach, ≥30 min before food.
<b>CV Benefit</b>	Yes (26% MACE reduction) <sup>1</sup>	Yes (12% MACE reduction) with 1.5mg dose <sup>2</sup>	Yes (13% MACE reduction at 1.8mg) <sup>3</sup>	Studies ongoing
<b>Glucose Lowering</b>	Greatest benefit <sup>4</sup>	Benefit	Benefit	Greatest benefit
<b>Weight Loss</b>	Greatest benefit <sup>4</sup>	Benefit	Benefit	Greatest benefit

<b>Renal Impairment</b>	Do not use if eGFR <15ml/min			
<b>Side Effects</b>	<p>Most side effects are gastrointestinal. Nausea is likely to be temporary, advise patient to stop eating before full to minimise nausea.</p> <ul style="list-style-type: none"> <li>Dulaglutide 1.5mg and Semaglutide 0.5 &amp; 1mg all have similar rates of side effects</li> <li>Dulaglutide 0.75mg has a lower risk of side effects</li> </ul>			
<b>Contraindications</b>	<ul style="list-style-type: none"> <li>Type 1 diabetes mellitus</li> <li>Treatment of diabetic ketoacidosis.</li> <li>Congestive heart failure NYHA class IV</li> <li>Patients under 18 years old</li> <li>Pregnancy and breast feeding</li> <li>Gastroparesis</li> <li>History of pancreatitis</li> </ul>	<ul style="list-style-type: none"> <li>Type 1 diabetes mellitus</li> <li>Treatment of diabetic ketoacidosis.</li> <li>Congestive heart failure.</li> <li>Patients under 18 years old</li> <li>Pregnancy and breast feeding</li> <li>Gastroparesis</li> <li>History of pancreatitis</li> </ul>	<ul style="list-style-type: none"> <li>Type 1 diabetes mellitus</li> <li>Treatment of diabetic ketoacidosis.</li> <li>CCF (NYHA class IV)</li> <li>Patients under 18 years old</li> <li>Pregnancy and breast feeding</li> <li>Inflammatory Bowel Disease</li> <li>Gastroparesis</li> <li>Significant liver impairment</li> <li>History of pancreatitis</li> </ul>	<ul style="list-style-type: none"> <li>End-stage renal disease</li> <li>Treatment of diabetic ketoacidosis</li> <li>CCF (NYHA class IV)</li> <li>Pregnancy, ensure contraception in women and discontinue at least 2 months before a planned pregnancy. Lactation.</li> <li>History of pancreatitis</li> </ul>
<b>Cautions</b>	<ul style="list-style-type: none"> <li>An increased risk of developing diabetic retinopathy complications has been observed. Rapid improvement in glucose control has been associated with a temporary worsening of diabetic retinopathy, caution in those with a high HbA1c (&gt;9%, 75mmol/mol) and/or retinopathy grade R2/R3/M1/P1.</li> <li>If HbA1c &gt;9% (75mmol/mol) and no retinopathy, risk of worsening of retinopathy is low.</li> <li>Therapeutic experience in patients ≥75 years of age is limited</li> <li>severe hepatic impairment</li> </ul>	<ul style="list-style-type: none"> <li>Patients ≥ 75y old (0.75 mg once weekly can be considered as a starting dose)</li> <li>delays gastric emptying and has the potential to impact the rate of absorption of concomitantly administered oral medicinal products</li> </ul>	<ul style="list-style-type: none"> <li>Monitor INR on warfarin</li> <li>Thyroid Disease</li> <li>delays gastric emptying and has the potential to impact the rate of absorption of concomitantly administered oral medicinal products</li> </ul>	<ul style="list-style-type: none"> <li>Renal or severe hepatic impairment</li> <li>Advise patients of symptoms of pancreatitis; discontinue if suspected.</li> <li>Diabetic retinopathy</li> <li>Bariatric surgery</li> <li>Elderly (≥75 years).</li> </ul>

	<ul style="list-style-type: none"> <li>delays gastric emptying and has the potential to impact the rate of absorption of concomitantly administered oral medicinal products</li> </ul>			
	<p><b>All:</b> Be alert to the signs and symptoms of <b>acute pancreatitis</b>. Instruct patients to seek prompt medical care if they experience persistent severe abdominal pain. Discontinue GLP-1 Receptor Agonist if pancreatitis is suspected. If pancreatitis is confirmed, appropriate supportive treatment should be initiated and the patient carefully monitored until recovery and a GLP-1 Receptor Agonist should not be restarted.</p>			
	<p><b>All:</b> <a href="#">MHRA safety alert</a>: Serious and life-threatening cases of <b>diabetic ketoacidosis</b> have been reported in patients with type 2 diabetes on a combination of a GLP-1 agonist and insulin, particularly after rapid discontinuation or reduction of concomitant insulin. GLP-1 receptor agonists are not substitutes for insulin, and any reduction of insulin should be done in a stepwise manner with careful glucose self-monitoring. If unsure, please contact the Community Diabetes Team for advice on <a href="mailto:diabetesdialogue@nhs.net">diabetesdialogue@nhs.net</a>.</p>			
	<p><b>All:</b> When added to existing therapy of sulfonylurea or insulin, a reduction in the dose of sulfonylurea or insulin should be considered to reduce the risk of hypoglycaemia. NICE recommend seeking specialist care advice and ongoing support from a consultant-led multidisciplinary team when offering a GLP-1 mimetic in combination with insulin. Contact the Community Diabetes Team for advice on <a href="mailto:diabetesdialogue@nhs.net">diabetesdialogue@nhs.net</a>.</p>			
<b>Storage</b>	<ul style="list-style-type: none"> <li>Before first use: Store in a refrigerator (2°C to 8°C)</li> <li>After first use: Store below 30°C or in a refrigerator (2°C to 8°C).</li> </ul>	<ul style="list-style-type: none"> <li>Store in a refrigerator (2 °C – 8 °C).</li> <li>In use: Trulicity may be stored unrefrigerated for up to 14 days at a temperature not above 30 °C.</li> </ul>	<ul style="list-style-type: none"> <li>Before first use: Store in a refrigerator (2°C–8°C).</li> <li>After first use: Store below 30°C or store in a refrigerator (2°C–8°C).</li> </ul>	<ul style="list-style-type: none"> <li>Store in the original blister package in order to protect from light and moisture.</li> <li>This medicinal product does not require any special temperature storage conditions.</li> </ul>

## References

- Marso SP, Bain SC, Consoli A, Eliaschewitz FG, Jódar E, Leiter LA, Lingvay I, Rosenstock J, Seufert J, Warren ML, Woo V, Hansen O, Holst AG, Pettersson J, Vilsbøll T; **SUSTAIN-6** Investigators. Semaglutide and Cardiovascular Outcomes in Patients with Type 2 Diabetes. N Engl J Med. 2016 Nov 10;375(19):1834-1844. Epub 2016 Sep 15.

GLP-1 Receptor Agonists in Type 2 Diabetes. Version 2. Guidelines Developed by OCDEM, Community Diabetes Team & Medicines Optimisation. Approved APCO Sept 2019, minor update approved by APCO July 2021 (inclusion of oral semaglutide).

2. Gerstein HC, Colhoun HM, Dagenais GR, Diaz R, Lakshmanan M, Pais P, Probstfield J, Riesmeyer JS, Riddle MC, Rydén L, Xavier D, Atisso CM, Dyal L, Hall S, Rao-Melacini P, Wong G, Avezum A, Basile J, Chung N, Conget I, Cushman WC, Franek E, Hancu N, Hanefeld M, Holt S, Jansky P, Keltai M, Lanus F, Leiter LA, Lopez-Jaramillo P, Cardona Munoz EG, Pirags V, Pogosova N, Raubenheimer PJ, Shaw JE, Sheu WH, Temelkova-Kurktschiev T; REWIND Investigators. Dulaglutide and cardiovascular outcomes in type 2 diabetes (**REWIND**): a double-blind, randomised placebo-controlled trial. *Lancet*. 2019 Jul 13;394(10193):121-130. doi: 10.1016/S0140-6736(19)31149-3. Epub 2019 Jun 9.
3. Marso SP, Daniels GH, Brown-Frandsen K, Kristensen P, Mann JF, Nauck MA, Nissen SE, Pocock S, Poulter NR, Ravn LS, Steinberg WM, Stockner M, Zinman B, Bergenstal RM, Buse JB; LEADER Steering Committee; **LEADER Trial** Investigators. Liraglutide and Cardiovascular Outcomes in Type 2 Diabetes. *N Engl J Med*. 2016 Jul 28;375(4):311-22. doi: 10.1056/NEJMoa1603827. Epub 2016 Jun 13.
4. Pratley RE, Aroda VR, Lingvay I, Lüdemann J, Andreassen C, Navarria A, Viljoen A; SUSTAIN 7 investigators. Semaglutide versus dulaglutide once weekly in patients with type 2 diabetes (**SUSTAIN 7**): a randomised, open-label, phase 3b trial. *Lancet Diabetes Endocrinol*. 2018 Apr;6(4):275-286. doi: 10.1016/S2213-8587(18)30024-X. Epub 2018 Feb 1.